
 
 
Proposed erection of extension at third floor level, creation of roof 
terraces at first and third floor level, installation of PVs and rooflights 
repair works and refurbishment including replacement and new 
windows, creation of new residential entrance all in connection with use 
of first, second and third floor as 4 x self-contained flats (1 x 1 bedroom 
and 3 x 2 bedrooms) units with flexible retail/commercial and 
professional services use (class A1/A2) at lower and upper ground floor 
level. 
 
Application ref. no: 2012/6891/P 
 
Site: 465-467 Finchley Road, London, NW3 6HS 
 
 
 
 

 
Specification of Materials 
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y CERAM 
0013 

Sussex Brick Limited 
Hastings Brickworks 
Fourteen Acre Lane 
Three Oeks 
Sussex 
TN354NB 

FAO: G Harrison 

PHYSICAL TESTING REPORT 

REPORT OF TESTS ON: Red Clay Frogged Bricks 

Your Reference: Waverley Orange 

CERAM Reference: 

Order Number: None 

Queens Road Penkhull 
Stoke-on-Trent ST4 7LQ 
Tel: +44 (0) 1782 764444 
Fax: +44 (0) 1762 412331 
E-mail: info@ceram.com 

http://www.ceram.com 

Date Reported 

Date Logged 

(061135)~5730 

17 ·Mar~2006 

28~Feb-2006 Date(s) of Test(s): 01-Mar-2006 to 14-Mar-2006 

Pag01 of 2 

paterminatton of Comp.r;essive Strength 

BS EN 772·1; 2000 (By Surface Grinding) 

Name of organisation carrying out sampling: SUSSEX 
Method of Conditioning: Dryer at 105 deg C 
Method of Preparation: Surface Ground 
Orientation of loading: Bed Face 
Coefficient of Variation: 6.1 % 

Continued on Next Page 

This ropon I~ ~~~.u ed in secordenc9 wllll the Condlllon$ or Bu~lneea or CEFIAM RMe.:~rch Limited end rel~lc>:; o~lv lo lhe ael!lllle(!\) le~ led. No re~pgnslblllly 
le taken for the ACC!Jr.ICV of lha aafll)llnp unles9 lhla Is dOni\ under our own SUIIGrvl~lon. Tills rnport shell nol l>~ reproduced In p~rt wllhout lhe Wl'illen 
=pproval or UKAS md CE;RfiM Research Ltmllcd. nor used In ~ny wsy 3~ to lead 10 rnl:;ropr~:;-.ntollon or lhe reaulla or their lmplicallons. 

CERAM Is lha tr~dlnE' n=me or CERAM Rt':;~~,reh Umlled 
A subsidiary or S~tl:;h Coromlc Reseercll Limited Registered In F.ngiMd No. 196C45S Re~ lsterQd Offte~ ~~ obove. 
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sHall 
Authorised Signatory 
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""' CEIMM 
0013 

Sussex Brick Limited 
Hastings Brickworks 
Fourteen Acre Lane 
Three Oaks 
Sussex 
TN354NB 

FAO: G Harrison 

PHYSICAL TESTING REPORT 

REPORT OF TESTS ON: Red Clay Frogged Bricks 

Your Reference: Waverley Orange 

CERAM Reference: 

Order Number: None 

Queens Road Penkhull 
Stoke-on-Trent ST4 7LQ 
Tel: +44 (0) 1782 764444 
Fax: +44 (O) 1782 412331 
E-mail: lnfo@ceram.com 

http://wwW.ceram.com 

Date Reported 

Date Logged 

(061135)-5730 

17-Mar-2006 

28-F eb-2006 Date(s) of Test(s): 01-Mar-2006 to 14-Mar-2006 

Determination otWater Absorption 
BS EN 771·1: 2003 Annex C (Clay masonry units by submerging in wator) 

~ 
Satu•ated ~ Wale• Waight After 24 Absorption 
HrSoak 

tB ·- ~~~---- g % .. 
2541 15 

~--2 _IE:ms ... 2ss3 L -· . 16 --
3 2221 Cl§.?&-=.-~c· 16 _____ I 

· 4 C .,,_223s I ~-?..~? .. ~: ··:~·c.:j 5 I 2218 I 2573 
l..J-:= __ 221'c:=J 

··.:..:.... -
1s 1 2552 

U~ 2140 l '"2476 lc= ~:· ·- -·-! I __ 8 
., 219 7"---.--.-rl 2547 L • ~· 9 21 66 25.15 c-=:16 --~ - - :=,)~'<~ . --

Name of organisation carrying out sampling: SUSSEX 

TI1e method of sampling was not supplied. 

End of Tast Report 

Page 1 of 1 

Thl~ repcr1 i&leauea In ~ecord~nce With the Condition~ of F.lvsln~•s or CERAM Rozoerch Llmll~d Md r9latea onlv lo the sa mole/e) tested. No rosoonslbill ly 
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A subeldl3ry of Br1U3h Cersmle R~011rch llrnted Regl~tcred In Eng!Md No. 1960466 Reglalered Office !13 above. 
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Sussex Brick 

Hastings Brickworks 

Fourteen Acre Lane 

Three Oaks 

Sussex 

TN35 4NB 

F.A.O. Mr G Harrison 

Test Report 

Clients Mark 

Your Reference 

Date Received 

Laboratory No. 

Date Tested 

Date Jssued 

Our Reference 

PAGE 03/ 06 

CERAM 
BUILDING TECHNOLOGY 

Gr.: RAM 
Ulleonr.; ROF.ld , Pf;ni<I11JII 

Stol<c-on-Trr:mt 
STt! 'ii.C~ En!.:]l<:~ncf 

Tel: +-14 (0) 1782 74M7ti 
Fax: 144 (0) 1i'B2 412.'331 

E-mail: onqiJiri(~l~~~'-~l:l(~Jm .Gnm 

www.ceram.com/building 

Waverly Orange 

Order Number 061135 

27 February 2006 

SW065a/06;W4327 

6 to 28 March 2006 

28 March 2006 

H://SW065a/06;W4327 

DETERMINATION OF FREEZE/THAW RESISTANCE 
OF CLAY MASONRY UNITS 

1. SAMPLES RECEIVED 

Name Waverly Orange 

Code 

Colour Orange 

Finish Natural 

Making Soft Mud 

Definitions 

Material 

Size 

Shape 

Features 

Clay 

215x1 02.5x65mm 
(Nominal) 

Regular 

Single Frog 

No. Rec'd. 40 

2. TEST PROCEDURE 

2.1 Introduction 

The test has been carried out in accordance with the draft European method 
prEn772-22 (April 2004) which involves subjecting a panel of brickwork to repeated 
freeze-thaw cycles designed to simulate naturally occurring conditions. From the test 
the bricks are given a freeze-thaw resistance classification which categorises the 
bricks as being suitable to withstand the following conditions: 

F2 - Severe Exposure 
F1- Moderate Exposure 
FO- Passive Exposure 

The test method is summarised as follows: 
Page 1 of 4 pages 

'rhi~ rcpnn c; t:;.~~IEI'd ;,, :;tt;t:urrl;,nr.~ wllh the C';..l)dllium.: o( Bu:-oinn!::> Ql I.~I!AAM Rt.'~it1i'lrr.k IIMitl)ct ;,\1VJ ml:nr.r. nnty 10 \h~ mlti!Pie(:;) ln:;tnd. N() t'&SF)t.lm·.ihlllry 
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,,pproval IJ/ CCRIIM H'J..'>(I!\fCI\ l.indlad. nnr u~ll(lln NW "'S~ ~•• lu lo~d In mi:Jo"&PI'IlS.:.,\:.Ition n( thE> rl!l'l•ll• or lhr.ir lrnPIIceii~•IS. 
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2.2 Sample Preparation 

CERAM Building Technology 
Test Report 

Laboratory No. SW065ai06;W4327 

Each unit was numbered and any existing defects on individual bricKs noted before 
testing. 

2.3 Construction of Test Panel 

A panel of brickwork consisting of 10 courses of 3 bricks in half bond was built using 
a 1 :4 by volume High Alumina Cement: Sand rtlortar with bucket handle tooled finish 
to the joint was constructed. The panel was then left to cure in ambient laboratory 
conditions for a minimum of 3 days before testing. 

2.4 FreezefThaw Cycles 

The panel was immersed in water at room temperature for 7 days before installation 
in a freeze"thaw apparatus which subjects the main face of the panel to repeated 
cycles of freezing and thawing following an initial freeze at an air temperature of 
"15°C for 6 hours. The rear of the panel was insulated with a 50mm thick extruded 
polystyrene foam board and the sides insulated with a 25mm thick polystyrene board. 

A freeze-thaw cycles consists of 120 minutes (±5 mins) of freezing to -15°C (:t3°C) 
air temperature, heating with re-circulated warm air to 20°C(±3°C) for 20 minutes, 2 
minute flood coat spray at a water temperature of 18"25°C followed by a two minute 
drain period. This gives 1 0 cycles every 24 hours and a standard test will continue 
for 100 cycles. 

2.5 Assessment of Freeze/Thaw Resistance 

The panel was examined after 15 and 50 cycles. After 100 cycles the panel was 
allowed to thaw completely, removed from the apparatus and photographed (fig 1). 
The panel was then dismantled and individual bricks examined for frost damage as 
categorised in Table 1. 

TABLE 1 . 
Categories/Types of Damage Type 

None 0 

Crater (e.g. lime-burst) 1 

Hair Crack <0.15mm 2 

Minor crack 3 
Surface crack 4 

Through crack 5 

Chipping, peeling, scaling 6 

Fracture 7 
Delamination 8 

-
Page 2 of 4 Pages 
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2.6 Results. 

After 15 cycles 

I I 
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Total No. of 
Damaged Bricks = 0 
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CERAM Building Technology 
Test Report 

Laboratory No. SW065a/06;W4327 

INCIDENCE OF DAMAGE 

After 50 cycles 
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After 100 Cycles 
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Incipient delamination detected by tapping the face of the panel with a metal rod is 
reported as Cat 15 and 50 cycles if delamination is confirmed at 100 cycles 

Figure 1 

Page 3 of 4 Pages 
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3. CONCLUSIONS 

BLYTH SUSSEX GHL PAGE 06/06 

CERAM Building Technology 
Test Report 

Laboratory No. SW065ai06;W4327 

From the test carried out no damage greater than type 3 (see table1) was observed 
after 100 freeze-thaw cycles and therefore the bricks are classified as being F2 i.e. 
suitable for use in conditions of severe exposure. 

Guidance on the type of masonry subject to severe exposure conditions is given In 
Appendix 83.2 of BS EN 771-1 :2003 "Specifications for Clay Masonry Units" 

Additional guidance may be offered by the manufacturer and the use of these bricks in 
specific situations. 

(End of Test Report). 

~ 
Mrs L COwen 

Authorised signatory: 

Page 4 of 4 Pages 
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BR/679/903: Concrete paving to entrance terraces
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New Product Feature www.marshalls.co.uk/paving

Conservation Smooth, Silver Grey, Greenmarket Dundee Conservation Smooth, Buff, Thurmaston Retail Park

Silver Grey

450 x 300 is available in all three colours

Charcoal Harvest Buff

Conservation Smooth - New Size

Conservation Smooth, Silver Grey, Telford College, Edinburgh



Conservation
Smooth Ground Concrete Paving

www.marshalls.co.uk/paving

Sales Office: 0845 3020600
Technical Support: 08704 113344 
Manufacturing Standards: see page 131

PACO01 Q25 315

n  �Appearance and richness of natural granite aggregates benefiting from 

the consistency of modern manufacturing techniques then ground to 

form a smooth surface finish.

n  �The smooth surface supports those projects with a contemporary edge.

n  �48.3% recycled material is used in the production of the Conservation 

range.

n  �Increasing in demand this finish is becoming popular for use in internal 

areas, creating a synergy with exterior landscapes.

n  Available in 3 colours.

n	 Step Unit available to complement Conservation Silver Grey and  

	 Conservation Charcoal (see page 59)

n  Product compliant to BS EN 1339: 2003.

n  �A full colour range of complementary Conservation Kerbs, Edging, Setts 

and Mistral CBP available.

Colours
Precise colour and surface texture should be judged from actual materials 

rather than photographic representations.

Charcoal Harvest Buff Silver Grey Conservation Smooth, Silver Grey, Telford College, Edinburgh

Paving. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  page 26, 27, 36, 38
Block Paving.. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .  page 88
Water Management.. . . . . . . . . . . . . . . . . . . . . . .  page 182
Kerb Channel & Edging.. . . . . . . . . . . . . . . . . . .  page 222, 224

25

Conservation Paving with reference numbers indicated in bold black are available ex-stock. 
Conservation Paving with reference numbers indicated in light black are manufactured to order, contact our sales office to discuss your requirements. 
Units are supplied with a 55mm wide non-slip black strip as standard however other colours of strip are available. Risers are also manufactured to suit.  
Please contact our sales office for further details.

						      Unit	 Pack
	 Thickness	 Plan Size 	 Pack Size	 Edge	 BS Size	 Weight	 Weight	 Charcoal	 Harvest Buff	 Silver Grey
	 (mm)	 (mm)	 (m2 approx)			   (kg approx)	 (kg approx)	 (Ref No.)	 (Ref No.)	 (Ref No.)

	 50	 450 x 300	 5.4	 Chamfered		  15.3	 612	 FL2703250	 FL2705250	 FL2701750

	 50	 450 x 450	 6.4	 Chamfered	 E50	 23.0	 920	 FL2702250		  FL2700750

	 50	 600 x 600	 7.2	 Chamfered	 B50	 40.0	 800			   FL2701250

	 50	 900 x 300	 5.4	 Chamfered		  32	 640			   FL2701750

Trafica	 60	 300 x 300	 4.3	 Chamfered	 G60	 13.0	 624	 FL2752250	 FL2751250	 FL2750750

FRP	 63	 450 x 600	 4.3	 Chamfered	 A63	 39	 624			   FL2762500

FRP	 63	 600 x 600	 5.8	 Chamfered	 B63	 52	 832			   FL2760500

Trafica	 65	 400 x 400	 4.8	 Chamfered	 F65	 26.9	 807	 FL2802250	 FL2801250	 FL2800750

Trafica	 70	 450 x 450	 5.7	 Chamfered	 E70	 33.6	 940	 FL2902250	 FL2901250	 FL2900750

Step Tread	 50	 450 x 450*	 40 No.	 Chamfered	 E50	 23.0		  Telephone		  FL9638350

Step Tread	 65	 400 x 400*	 30 No.	 Chamfered	 F65	 24.0		  Telephone		  Telephone

Step Unit**	 150	 350 x 1000				    126	 1008	 FL9671300		  FL9670300		

Step Unit**	 150	 400 x 1000				    144	 1152	 FL9671200		  FL9670200

**For full Step Unit options refer to www.marshalls.co.uk/select and enter the                     code: PACO02

MBA
Highlight
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AMYN GOVANI
465-467
FINCHLEY ROAD
NW36HS

Building project:
QUOTE

Document Date : 27/05/2014

Quotation : Q14-1918 / Project : PRJ-14-01313

Contact:
Ben Friend

Phone : 02031170120

Thank you for your enquiry to Wescott Wooden Windows and for your interest in our quality windows and doors.
Please note: ALL DRAWINGS ARE VIEWED FROM THE OUTSIDE. We are pleased to quote for you the items as 
follows:

INCLUDING TRICKLE VENTS

Item Quantity Description U-Price  T-Price

1

1

2

8
8

0
8

7
0

1
7

5
0

 1200

10 Piece(s) Product: CW_2010
Timber: RED GRANDIS
Finish: WHITE 30% SHEEN
Frame: WEIGHTS SLIDING SASH
Sash: TOP SASH SLIDING+WEIGHTS + HORN 1                                 

BTM SASH SLIDING+WEIGHTS
Hardware: P.BRASS TOP SLIDING SASH                                     

P.BRASS BOTTOM SLIDING SASH
Glass: 4x4x4 CLEAR TOUGH SOFTCOAT
Option 1: BLACK WARM EDGE SPACER BAR
Weight(kg): 81.619

978.71 9,787.10

2

1

2

9
5

5
9

4
5

1
9

0
0

 1200

8 Piece(s) Product: CW_2010
Timber: RED GRANDIS
Finish: WHITE 30% SHEEN
Frame: WEIGHTS SLIDING SASH
Sash: TOP SASH SLIDING+WEIGHTS + HORN 1                                 

BTM SASH SLIDING+WEIGHTS
Hardware: P.BRASS TOP SLIDING SASH                                     

P.BRASS BOTTOM SLIDING SASH
Glass: 4x4x4 CLEAR TOUGH SOFTCOAT
Option 1: BLACK WARM EDGE SPACER BAR
Weight(kg): 86.858

986.02 7,888.16

Page 1 of 4

17,675.26Carry over:



Quotation : Q14-1918, of 27/05/2014     

Item Quantity Description U-Price  T-Price

3

1

2

6
8

0
6

7
0

1
3

5
0

 1050

1 Piece(s) Product: CW_2010
Timber: RED GRANDIS
Finish: WHITE 30% SHEEN
Frame: WEIGHTS SLIDING SASH
Sash: TOP SASH SLIDING+WEIGHTS + HORN 1                                 

BTM SASH SLIDING+WEIGHTS
Hardware: P.BRASS TOP SLIDING SASH                                     

P.BRASS BOTTOM SLIDING SASH
Glass: 4x4x4 CLEAR TOUGH SOFTCOAT
Option 1: BLACK WARM EDGE SPACER BAR
Weight(kg): 60.807

898.71 898.71

4

1

2

4
5

5
4

4
5

9
0

0

 1200

1 Piece(s) Product: CW_2010
Timber: RED GRANDIS
Finish: WHITE 30% SHEEN
Frame: WEIGHTS SLIDING SASH
Sash: TOP SASH SLIDING+WEIGHTS + HORN 1                                 

BTM SASH SLIDING+WEIGHTS
Hardware:
Glass: 4x4x4 CLEAR TOUGH SOFTCOAT
Option 1: BLACK WARM EDGE SPACER BAR
Weight(kg): 51.935

843.65 843.65

5

1

2

8
9

0
8

8
0

1
7

7
0

 1050

1 Piece(s) Product: CW_2010
Timber: RED GRANDIS
Finish: WHITE 30% SHEEN
Frame: WEIGHTS SLIDING SASH
Sash: TOP SASH SLIDING+WEIGHTS + HORN 1                                 

BTM SASH SLIDING+WEIGHTS
Hardware: P.BRASS TOP SLIDING SASH                                     

P.BRASS BOTTOM SLIDING SASH
Glass: 4x4x4 CLEAR TOUGH SOFTCOAT
Option 1: BLACK WARM EDGE SPACER BAR
Weight(kg): 74.215

957.48 957.48

6

1

2

9
5

5
9

4
5

1
9

0
0

 1050

2 Piece(s) Product: CW_2010
Timber: RED GRANDIS
Finish: WHITE 30% SHEEN
Frame: WEIGHTS SLIDING SASH
Sash: TOP SASH SLIDING+WEIGHTS + HORN 1                                 

BTM SASH SLIDING+WEIGHTS
Hardware: P.BRASS TOP SLIDING SASH                                     

P.BRASS BOTTOM SLIDING SASH
Glass: 4x4x4 CLEAR TOUGH SOFTCOAT
Option 1: BLACK WARM EDGE SPACER BAR
Weight(kg): 78.365

978.14 1,956.28

Page 2 of 4

17,675.26Carry over :

22,331.38Carry over:



Quotation : Q14-1918, of 27/05/2014     

Item Quantity Description U-Price  T-Price

7
1

2

1
0

7
5

1
0

6
5

2
1

4
0

 1200

1 Piece(s) Product: CW_2010
Timber: RED GRANDIS
Finish: WHITE 30% SHEEN
Frame: WEIGHTS SLIDING SASH
Sash: TOP SASH SLIDING+WEIGHTS + HORN 1                                 

BTM SASH SLIDING+WEIGHTS
Hardware: P.BRASS TOP SLIDING SASH                                     

P.BRASS BOTTOM SLIDING SASH
Glass: 4x4x4 CLEAR TOUGH SOFTCOAT
Option 1: BLACK WARM EDGE SPACER BAR
Weight(kg): 95.239

1,012.89 1,012.89

8

1 2

 591  609

2
1

9
0

2
2

4
0

 1200

1 Piece(s) Product: INL_DR
Timber: RED GRANDIS
Finish: WHITE 30% SHEEN
Frame: FLUSH DR.FRAME OP-IN   SUBCILL
Sash: FLUSH DOOR OPEN IN     SUBCILL
Hardware: MASTER DOOR IN - BUTT HINGE                                     

SL.DOOR IN-BUTT HINGE+LOCK
Glass: 4x4x4 CLEAR TOUGH SOFTCOAT
Option 1: BLACK WARM EDGE SPACER BAR
Weight(kg): 107.620
                   FRENCH DOOR SET

1,298.64 1,298.64

9

1

2

8
5

5
8

4
5

1
7

0
0

 850

1 Piece(s) Product: CW_2010
Timber: RED GRANDIS
Finish: WHITE 30% SHEEN
Frame: WEIGHTS SLIDING SASH
Sash: TOP SASH SLIDING+WEIGHTS + HORN 1                                 

BTM SASH SLIDING+WEIGHTS
Hardware: P.BRASS TOP SLIDING SASH                                     

P.BRASS BOTTOM SLIDING SASH
Glass: 4x4x4 CLEAR TOUGH SOFTCOAT
Option 1: BLACK WARM EDGE SPACER BAR
Weight(kg): 61.456

914.36 914.36

10

1

2

9
3

0
9

2
0

1
8

5
0

 1700

1 Piece(s) Product: CW_2010
Timber: RED GRANDIS
Finish: WHITE 30% SHEEN
Frame: WEIGHTS SLIDING SASH
Sash: TOP SASH SLIDING+WEIGHTS + HORN 1                                 

BTM SASH SLIDING+WEIGHTS
Hardware:
Glass: 4x4x4 CLEAR TOUGH SOFTCOAT
Option 1: BLACK WARM EDGE SPACER BAR
Weight(kg): 112.922

1,028.69 1,028.69

Page 3 of 4

22,331.38Carry over :

26,585.96Carry over:



Quotation : Q14-1918, of 27/05/2014     

Item Quantity Description U-Price  T-Price

11

1

2

8
3

0
8

2
0

1
6

5
0

 1400

1 Piece(s) Product: CW_2010
Timber: RED GRANDIS
Finish: WHITE 30% SHEEN
Frame: WEIGHTS SLIDING SASH
Sash: TOP SASH SLIDING+WEIGHTS + HORN 1                                 

BTM SASH SLIDING+WEIGHTS
Hardware:
Glass: 4x4x4 CLEAR TOUGH SOFTCOAT
Option 1: BLACK WARM EDGE SPACER BAR
Weight(kg): 88.451

986.54 986.54

12

1

2
1

9
0

2
2

4
0

 850

1 Piece(s) Product: INL_DR
Timber: RED GRANDIS
Finish: WHITE 30% SHEEN
Frame: FLUSH DR.FRAME OP-IN   SUBCILL
Sash: FLUSH DOOR OPEN IN     SUBCILL
Hardware: MASTER DOOR IN - BUTT HINGE
Glass: 4x4x4 CLEAR TOUGH SOFTCOAT
Option 1: BLACK WARM EDGE SPACER BAR
Weight(kg): 74.944
                   FRENCH WINDOW

649.81 649.81

Total of items £28,222.31
DELIVERED BY COMPANY TRANSPORT 150.00

Total net £28,372.31
VAT 20.00 % £5,674.46

Total gross £34,046.77

Please note that all prices are valid for 30 days from date of quotation.

Please check all the details in our quotation. Should you require any further information please do not hesitate
to contact us at the numbers provided.

Page 4 of 4

26,585.96Carry over :
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